

Test Report

Report No.: TS19071011



Verify authenticity

Applicant	Bagco Asia Limited		
Address	Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon, Hongkong		
Report Date	2019-08-02		







Report No.:TS19071011 Date: 2019-08-02 Page 1/3

Test Report

Applicant	Bagco Asia Limited			
Address	Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon, Hongkong			
Sample Name	Staplehurst'/ Harbledown' metal zip			
Type/ Model	The Carties the Chester Cheste			
Material/Colour	Antique Brass			
Other Info.	1 Filling Carry Chr. His line Carry, Chr.			
Sample Received Date	2019-07-18			
Test Period	2019-07-18~ 2019-08-02			
Test Requirement	According to Annex XVII of REACH Regulation (EC) No 1907/2006			

Test Item(s)	Test Result(s)
Nickel Release	Pass

Complied by Tiffany thun	Inspected by	; Xuefeng	Authorized by	hi Chenghai	
Tiffany Zhou	Li	Xuefeng		Li Changhai	
				Accredited Signatory	



Report No.:TS19071011 Date: 2019-08-02 Page 2/3

Test Component(s):

No.	Sample Serial No.	Test Component(s)	Type/Model	Material/Colour	Other Info.	
001	TS19071011001	Staplehurst'/ Harbledown'	/ /			
001	1517071011001	metal zip	160		1 15°	

Photo(s):









Report No.:TS19071011 Date: 2019-08-02 Page 3/3

Nickel Release

Test Method: EN 12472:2005+A1:2009; EN 1811:2011+A1:2015

Test Item(s)	Sample Area (cm ²)	Volume of Test Solution (mL)	Limit (µg/cm²/week)	Nickel Release (μg/cm²/week)	
Nickel Release	2.8	10.0	0.5	<0.1	

Remark:

For each replicate measurement, the nickel release value

Replicate No.	Nickel Release (μg/cm²/week)
A	<0.1
В	<0.1
C	<0.1

Statement:

I This report is invalid without the signature of approved signatory. Any alteration to this report is also invalid.

II This report is invalid without the special seal for inspection & testing on test report.

III The duplicate of this report is invalid when not set the special seal for inspection & testing.

IV Any commercial activity such as advertising or propaganda is not allowed without authorization of Hangzhou C&K Testing Technic Co., Ltd..

V The test results shown in this report refer only to the sample submitted by applicant.

VI Please respond to Hangzhou C&K Testing Technic Co., Ltd. within fifteen working days upon receipt of this report if there is any objection.

VII Hangzhou C&K Testing Technic Co., Ltd. guarantee that we shall not disclose information such as the commercial information, technical documents or test report to any third party.

VIII The applicant should undertake the law responsibility that result from providing untruth information.

IX This report is only for quality control without the seal of China Metrology Accreditation.

The end of report

